
AFC DUT Compliance Test Report
DUT Information

AFC DUT System Standard Power AP with Proxy

DUT Vendor Name RUCKUS

DUT Product Model T670

Test Result

FCC Requirements TestCaseName Test Result

15.407(k)(8)(v) CT_AFC_ServerValidation_AP_AFCDUSV35_NoRootCA_10639_1 (Unsuccessful server validation) PASS

15.407(k)(8)(v) CT_AFC_ServerValidation_AP_AFCDUSV35_TLSCipherSuiteENULL_10638_1 (Unsuccessful server validation) PASS

15.407(k)(8)(v) CT_AFC_ServerValidation_AP_AFCDUSV35_StapledOCSPRespExpired_10637_1 (Unsuccessful server validation) PASS

15.407(k)(8)(v) CT_AFC_ServerValidation_AP_AFCDUSV35_OCSPStaplingDisabled_10636_1 (Unsuccessful server validation) PASS

15.407(k)(8)(v) CT_AFC_ServerValidation_AP_AFCDUSV35_ServerCertRevoked_10635_1 (Unsuccessful server validation) PASS

15.407(k)(8)(v) CT_AFC_ServerValidation_AP_AFCDUSV35_MatchSuffixSAN_10634_1 (Unsuccessful server validation) PASS

15.407(k)(8)(v) CT_AFC_ServerValidation_AP_AFCDUSV35_DifferentRootCA_10633_1 (Unsuccessful server validation) PASS

15.407(k)(8)(v) CT_AFC_ServerValidation_AP_AFCDUSV35_NonMatchSAN_10632_1 (Unsuccessful server validation) PASS

Test Measurements



TestCaseName: CT_AFC_ServerValidation_AP_AFCDUSV35_NoRootCA_10639_1 (Unsuccessful server validation)
TestResult:PASS
Band:6GHz

Measurements Name Description Value Validation Result

AFC_DUT_SEND_SPECTRUM_INQUIRYREQUEST AFC DUT sends an Available Spectrum Inquiry
Request false PASS

TestCaseName: CT_AFC_ServerValidation_AP_AFCDUSV35_TLSCipherSuiteENULL_10638_1 (Unsuccessful server validation)
TestResult:PASS
Band:6GHz

Measurements Name Description Value Validation Result

AFC_DUT_SEND_SPECTRUM_INQUIRYREQUEST AFC DUT sends an Available Spectrum Inquiry
Request false PASS

TestCaseName: CT_AFC_ServerValidation_AP_AFCDUSV35_StapledOCSPRespExpired_10637_1 (Unsuccessful server validation)
TestResult:PASS
Band:6GHz

Measurements Name Description Value Validation Result

AFC_DUT_SEND_SPECTRUM_INQUIRYREQUEST AFC DUT sends an Available Spectrum Inquiry
Request false PASS

TestCaseName: CT_AFC_ServerValidation_AP_AFCDUSV35_OCSPStaplingDisabled_10636_1 (Unsuccessful server validation)
TestResult:PASS
Band:6GHz

Measurements Name Description Value Validation Result



AFC_DUT_SEND_SPECTRUM_INQUIRYREQUEST AFC DUT sends an Available Spectrum Inquiry
Request false PASS

TestCaseName: CT_AFC_ServerValidation_AP_AFCDUSV35_ServerCertRevoked_10635_1 (Unsuccessful server validation)
TestResult:PASS
Band:6GHz

Measurements Name Description Value Validation Result

AFC_DUT_SEND_SPECTRUM_INQUIRYREQUEST AFC DUT sends an Available Spectrum Inquiry
Request false PASS

TestCaseName: CT_AFC_ServerValidation_AP_AFCDUSV35_MatchSuffixSAN_10634_1 (Unsuccessful server validation)
TestResult:PASS
Band:6GHz

Measurements Name Description Value Validation Result

AFC_DUT_SEND_SPECTRUM_INQUIRYREQUEST AFC DUT sends an Available Spectrum Inquiry
Request false PASS

TestCaseName: CT_AFC_ServerValidation_AP_AFCDUSV35_DifferentRootCA_10633_1 (Unsuccessful server validation)
TestResult:PASS
Band:6GHz

Measurements Name Description Value Validation Result

AFC_DUT_SEND_SPECTRUM_INQUIRYREQUEST AFC DUT sends an Available Spectrum Inquiry
Request false PASS

TestCaseName: CT_AFC_ServerValidation_AP_AFCDUSV35_NonMatchSAN_10632_1 (Unsuccessful server validation)



TestResult:PASS
Band:6GHz

Measurements Name Description Value Validation Result

AFC_DUT_SEND_SPECTRUM_INQUIRYREQUEST AFC DUT sends an Available Spectrum Inquiry
Request false PASS


